

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-10-13 09:38:00

Date of Next Testing: 2027-10-03 09:38:00

Product Name: **Polystyrene**

CAS Number: 9003-53-6

Specifications & Purity: general typell,high-strength

Lot #: C2228156

SKU # **P107086**

Version **1**

Analysis #: **586743**

Parameter	Limit Values	Result
MVR(200°C×5kg)	2.500-3.500 (cm ³ /10min)	2.96 cm ³ /10min
Tensile strength-Tsb,50mm/min	47-57 (Mpa)	52.26 Mpa



John Su
QA & QC Manager